For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
540,000 & Higher

Ale

MFG. CO. INC.

PARTS MANUAL

AIR-COOLED MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)
or Fill in Below

Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-9173

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

-1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DTor= I €T (o 10 | o TP 23-24
Electrical Diagrams ...........ooviiiiiiiiiiiiieecci e 27-28
Electrical GroUPS........uiiiieiiieeeee e 25-26
Electrical Logic SchematiCs...........c.cccooevvviiiiviiiiieeiiieeee, 29-30
Engine Deck Group.......ccovviiiiiiiiieiicee e 20
Front Frame GrOUP ......cooeuniiiiiiiiieein e 9-10
U I €] 0] U] o PP 13-14
HydrauliCS GroUP ....cccuuiiieiiieeeeie e 21-22
Main Frame GroUP ......ooovevuieieiiie e e 11-12
MOtioN CONLrol GrOUP ... ccvvveeeieiieeeeie e 17
Park Brake GroUp .....cuvviveiieeieii e 15-16
Parts PIUS Program ..........ccoooeviiiiiiiiii e 1
YA B = To [ €1 {0 11 ] o F 3-4
60" DECK GrOUP...cieveieiiiie e 5-6
72" DECK GrOUP. . cieiii it e et e e 7-8
_2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3183 Asm, Deck (103-3026-01) W/Decals ...... 1 40 | 1-603805 Idler Pulley 5.06 O.DV ......coccvveviniennn. 1
2 | 3256-24 Washer, 3/8 SAE ........ccccoovviiiiiee 3 41 | 1-633366 Belt, Blade Drive 52" Deck..................... 1

3+ | 103-2794 Sheave, Blade Drive ........c.c.cccevvevneennen. 3 42 | 1-633447 ChaiN ...coeeiiiee e
4 | 1-513208 Washer, Spring DisK .........ccccovceveviiienns 1 43 | 103-1898 Screw, 7/16-14 x 1 5/8 Sp....

5 | 1-303334 Washer, 5/16 Spring Disk............c.ccccc... 1 44 | 103-3505 Seal, Double, Lip ...ccoooveeiiiiiiiiiciiiiees

6 | 32128-20 Nut, 5/16-18 Whizlock............cccceeevnneen. 8 45 | 103-9076 Cutter Housing Complete.............ccoe..e. 3
7 | 1-602913-01 Baffle Widmt, Discharge............cccccuueennee 1 46+ | 103-3182 Sheave, Jackshaft .........ccccceeviiiiininenns 1
8 | 322-2 Screw, 5/16-18 x 5/8 47 | 103-2535 Spacer, Guard Bottom ............cccceveveeennne 4

9% | 1-603299 Roller, Antiscalp.......... 48 | 323-6 Screw, 3/8-16 x 1....

10 | 3290-357 Nut, 3/8-16 Whizlock 49 | 103-1072-01 Strut WIdmt, DecK........cccccvvvviiervernnnennn.
11 | 1-373034 Washer, Pivot.........ccccovviiniiiiiiccen 8 500+| 103-9086 Kit, SPINIE ..o, 3

12 | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6 51 | 1-633029 Spherical Rod End...........ccccoiiiiininienns 2
B | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6 52 | 327-11 Screw, 5/8-11 X 5..ecevieieiiiiiiiiieesieeees 2
13 | 98-5975 Washer, 3/8 Spring Disk...........cccccccuueenn. 13 53 | 3253-8 Lockwasher, 5/8 Reg.Spring .................. 2
14 | 98-5961 Screw, 3/8-16 X4 Gr8......cccevevvveennnnn 1 54 | 302-19 Zerk, 1/4-28 Straight..........ccccevvvveennneen. 4
15 | 103-5870-01 Chute, Discharge 52" .........cccccceevuveennnnn 1 55 | 1-632199-01 Pin Widmt, Deck Strut
16 | 322-5 Screw, 5/16-18 x 1 56 | 3219-6 Nut, 5/8-18 Hex..............

17 | 3296-29 Nut, 5/16-18 Nyloc 57@ | 3217-46 Nut, HH 3/4-16 Heavy
18 | 1-633357-01 Shield, Belt 52".........ccccevievirieicncee 2 58 | 103-2982 Key, A X316 X 34 ...cccvevviiriiene 3
19 | 1-323385 Knob, Belt Shield ...........ccccocviieiiennnne 6 594 | 1-643393 Jackshaft .........ccooveiiiiiicie 1
20 | 1-322110 Belt Guide WIdmt...........ccoovvieiviieeninnen. 60 | 103-1081 Asm, Strut LONG .....cceevvieeiiieiniiieiieene 2
21 | 32135 Screw, HH 1/2-20 x 2. 614 | 103-1330 Guard, Bearing TOP .....ccoovvveeriiieeniieenns 3
22 | 323-11 Screw, 3/8-16 X 2 1/4 ..cccvveeiiiiiiiee 62 | 323-7 Screw, Hex Cap 3/8 X 1 1/4 .........ccueene 18
23 | 1-303537 Stud, Belt Shield ..........ccccoevviiiiiiiens 2 63+ | 103-2544 Asm, Jackshaft Housing W/Brgs............. 1
24 | 3256-3 Washer 5/16 Std Flat ............ccoeceeeninen. 4 64 | 103-2802 Washer, Spring Disk 3/4 ...........cccccounen. 3
25 | 1-323417 Washer, Rubber...........ccccooiniiiiinnns 2 65 | 103-6402 Blade, Notched. ...........cccovovviiiiiiiiene 3
26 | 103-3330 Spring, EXtension...........ccccovveeiviieenn, 1 103-6387 Blade, LOW Lift....ccoovveeiiiiiiiiieiiiceee, 3
27 | 1-513435 Washer, Spring Disk 1/2............cccocoeen. 3 & | 103-6392 Blade, Mulching .........ccccceiiiieiiiiiienen. 3
28 | 32120-10 Ring, Retaining ........cccooveeiiieeiniiceien 2 103-6382 Blade, Solid ........ccooiiiiiiiiiiiieee, 3
20% | 103-5693 Kit, Idler Arm (103-6528-01) 103-6397 Blade, EXtreme ........cccccveeeievciiieree e 3
WIBEANNGS ..o, 1 66 | 103-3248 Asm, Jackshaft 52 ........ccocreerereereeneenenn. 1
30 | 106-7159 OTING. e 2 674 | 103-8280 Housing W/Bearings ..........cocoeeevveeennnne. 3
31 | 302-40 Zerk, 1/4-20 90° ....coiiiiieiiiiee e 1 68A | 103-3257 Asm, Deck Complete...........cccovveeennnen. 1
32 | 3256-4 Washer, 3/8 Std Flat 69 | 103-2916 GUArd, TOP «eveeeiiiieeiiie e
33 | 3296-39 Nut, 3/8-16 Nyloc ........ 70 | 103-5677 Spacer
34 | 103-3504 Bearing, Spherical 71 | 103-3506 Seal, Single Lip
35 | 1-633109 Idler Pulley 6.00 Dia Flat............c.cce.... 2 728 | 3290-357 Nut, 3/8-16 (Type A) Whizlock ............... 6
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock...........cc.ccueee. 1 B | 3296-39 Nut, 3/8-16 (Type B) Nyloc.............cc...... 6
37 | 1-633456 Bushing, Idler...........ccoooiiiniiiniiiei, 2 730 | 98-5961 Screw, 3/8-16 x 4 Gr8 (Type A)..............
38 | 3217-11 Nut, 5/8-11 Hex........... w2 B | 3211-46 Screw, 3/8-24 x 2 Gr8 (Type B)...
39 | 32128-37 Nut, 7/16-14 Whizlock ............ccoecvveennnee. 16 74 | 103-3037 Bushing, Splined...........cccccoviviiiiennen.

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 o0z liquid bottle - P/N 103-9140).

+ * H4

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524Q.

Unit may have been built with Type A or Type B anti scalp axles. Reference page 4 to determine which axles are
installed on the unit.
Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and

bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

e xp

-3-

Complete deck assembly excludes items #39, #42, #43, and #60 and includes mule drive belt from page 18.
Kit also includes items #13 & #33.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #57.
Kit includes items #21, #27, #57, #58, #64 & #74.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

positioned above large
sheave as shown.

Install open end —_¢
of seal outward

Torque to
75-80 ftibs

68

39 B——-57 Torque to

JA %3\64 140145 ft4bs

Torque to
55-60 ft-bs

-4-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

60" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-3184 Asm, Deck (103-3029-01) W/Decals ...... 1 41 | 1-633127 Belt, Blade Drive 60" Deck..................... 1
2@ | 3217-46 Nut, Hex 3/4-16 Heavy ...........ccccceevnneen. 3 42 | 1-633447 Chain ... 4
3 | 3256-24 Washer, 3/8 SAE .......ccccooviiiiniiieiiiees 3 43 | 103-1898 Screw, 7/16-14 X 1 5/8 SP.....cccovvevcureenns 8
4 1-513208 Washer, Spring DisK .........cccccceeiiiiinenen. 1 44 | 103-3505 Seal, Double, Lip .....oeveeeiiiiiiiiiieiiieee, 1
5 1-303334 Washer, 5/16 Spring Disk..............cc....... 1 45 | 3217-11 Nut, 5/8-11 HEX...oevveiiiiiiieieeeeeiiiieee e 2
6 | 32128-20 Nut, 5/16-18 WhizlocK.............cccvvevnnen. 8 46 | 103-2802 Washer, Spring DisK..........cccccoeiivennnnen. 3
7 | 1-602913-01 Baffle Widmt, Discharge.............cccceeene. 1 47 | 103-9076 Cutter Housing Complete..............cocc... 3
8 | 322-2 Screw, 5/16-18 X 5/8 .......c..coovviiivcineennnn. 5 48 | 323-6 Screw. 3/8-16 X L...ccccuveeiiiiiiniiieiiieees 4
9% | 1-603299 Roller, Antiscalp........cccuveeeieiiiiiiiieeeeee 6 49 | 103-1072-01 Strut Widmt, DecK.............coooeeeii. 2
10 | 3290-357 Nut, 3/8-16 WhizlocK...........ccccevcvviennnen. 2 50+ | 103-2794 Sheave, Blade Drive .........ccccceeeeiiinnneen. 3
11 | 1-373034 Washer, PiVot.........cccccoveviiiii 8 51 | 1-633029 Spherical Rod End..........cccvvveeieiiiininen. 2
12 | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6 52 | 327-11 Screw, 5/8-11 X 5..ecevvieeniiiiiiiiceiiieeee 2
W | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6 53 | 3253-8 Lockwasher,5/8 Reg.Spring.........cccc...... 2
13 | 98-5975 Washer, 3/8 Spring Disk...........c.cceeuuuee 13 54 | 302-19 Zerk, 1/4-28 Straight .........cccccvveeeeeinnnne 4
14 | 98-5961 Screw, 3/8-16 X4 Gr8.......ccccvvvevveeennnn. 1 55 | 1-632199-01 Pin Widmt, Deck Strut.............cccvveeeeennn. 2
15 | 103-5830-01 Chute, Discharge 60" ..........cccceeuveeerennn. 1 56 | 3219-6 Nut, 5/8-18 HEX....coveeviiiiiiiieeeiiiieeeeeee 3
16 | 322-5 Screw, 5/16-18 X L.....ocovviiiiiiiieiiiee 4 570+4| 103-9086 Kit, SpINIe ....covveeiiiiiiicc, 3
17 | 3296-29 Nut, 5/16-18 NylOC ........ceeveiiiiiiiieneaanes 4 584 | 103-3046 Sheave, Jackshaft Double ..................... 1
18 | 1-633084-01 Shield, Belt 60"............cccceervviiiiiieeninen. 2 59 | 103-2982 Key, 1/4 X 3/16 X 3/4 ...ccccvvviriiiiiiienn, 3
19 | 1-323385 Knob, Belt Shield .............ccocoeeiiiiinnnn. 6 60+ | 1-643393 Jackshaft ..o 1
20 | 1-322110 Belt Guide Widmt............ccoooviviviiieninnen. 1 61+ | 103-1330 Guard, Bearing TOpP ......ccocovveriiieeniieenns 3
21 | 32135 Screw, HH 1/2-20 X 2....ovveiiiiiiicee, 3 62+ | 103-8280 Housing W/Bearings ..........c.cceeevveeennnnn. 3
22 | 323-11 Screw, 3/8-16 X 2 1/4 ...cccvvvviiiiiiiien, 2 63 | 1-513435 Washer, Spring Disk 1/2 ...........cccccccueee. 3
23 | 1-303537 Stud, Belt Shield ...........ccceeviiiiiiiiens 2 64 | 103-2535 Spacer, Guard Bottom ............cccceeeveeenns 4
24 | 3256-3 Washer 5/16 Std Flat ............ccoocvveevnnen. 6 65 | 103-6403 Blade, Notched ..........ccccceeviiiiiniiicnnn. 3
25 | 1-323417 Washer, Rubber.............cccccool. 2 103-6388 Blade, Low Lift........ccovvvveviiiiiiiiiiiiiiiienen, 3
26 | 103-3330 Spring, EXteNSioNn..........coccceeeiiiiiiieeeenn. 1 4+ | 103-6393 Blade, Mulching .........cccoeviiiiiiiiiiieeee 3
27 | 322-6 Screw, 5/16-18 X 1 1/4 ......coovvvviviiiann 1 103-6383 Blade, Solid .........cocoveeiiiiiiiic 3
28 | 32120-10 Ring, Retaining .........ccccceveiiiiiiieiecis 2 103-6398 Blade, EXtreme .........ccoovvvvveviviiiiiiiiiienen, 3
29% | 103-5693 Kit, Idler Arm (103-6528-01) 66 | 103-1081 ASM, StrUt LONG ...evvveieieiiiiiiiiiiiiiiiiiiieeees 2
WIBEANNGS ..o 1 67 | 103-3249 JACKShAft ASSY ... 1
30 | 106-7159 O-FING. it 2 68+ | 103-2544 Asm, Jackshaft Housing W/Brgs............. 1
31 | 302-40 Zerk, 1/4-20 90°. ..ooiiiiiiiiie e 1 69A | 103-3258 Complete Deck ASSY........coeeviveeenciieenns 1
32 | 3256-4 Washer, 3/8 Std Flat ............ccocevveeinneene 2 70 | 103-2916 Guard, TOP ..vvveviieiiiee e 1
33 | 3296-39 Nut, 3/8-16 NYIOC ......ccocvviiriiiiiiiiieee, 19 71 | 103-5677 SPACET ...ttt 1
34 | 103-3504 Bearing, Spherical............ccococeeiiiiennnen. 2 72 | 103-3506 Seal, Single Lip......ccocoveiviiiiiiiciiies 1
35 | 1-633109 Idler Pulley 6.00 Dia Flat............c...cc....... 2 738 | 3290-357 Nut, 3/8-16 (Type A) Whizlock ............... 6
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock...........c...cc...... 1 M | 3296-39 Nut, 3/8-16 (Type B) Nyloc..................... 6
37 | 1-633456 Bushing, Idler.........ccccooiiiniiiniiicnen, 2 748 | 98-5961 Screw, 3/8-16 x 4 Gr8 (Type A).............. 6
38 | 323-8 Screw, 3/8-16 X 1 1/2 ...ccccvvviviiiiiiiics 18 M | 3211-46 Screw, 3/8-24 x 2 Gr8 (Type B).............. 6
39 | 32128-37 Nut, 7/16-14 WhizlocK............cccceuveennee. 16 75 | 103-3037 Bushing, Splined...........cccccoeeiiviiiennen. 3
40 | 1-603805 Idler Pulley 5.06 O.D. V.......ccceevcvvvennnen. 1

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

+ * H4

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604Q.

Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are
installed on the unit.
Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and

bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

HO X )

-5-

Complete deck assembly excludes items #39, #42, #43, and #66 and includes mule drive belt from page 18.
Kit also includes items #13 & #33.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item #2.
Kit includes items #2, #21, #46, #59, #63 & #75.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

69

60" DECK GROUP

67

Install open end —_|
of seal outward

Y - 2 Torque to
& R |
. %%\i / Vg 140145 1o

Torque to
55-60 ft-bs

-6-

WWW.mymowerparts.com

58 Small sheave must be
—=x  positioned above large
sheave as shown.

%67 Torque to

75-80 ft-bs



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

72" DECK GROUP

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

* ¢ H+

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724Q.
Unit may have been built with Type A or Type B anti scalp axles. Reference page 8 to determine which axles are
installed on the unit.
Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-643052 Belt, Blade Drive 72" ..........ccccoevcveevinen. 1 41@ | 3217-46 Nut, HH 3/4-16 Heavy..........cccccoecvveenen. 3
2 | 1-323385 Knob, Belt Shield .............ccocoeeiiiiennnn. 6 42 | 1-513435 Washer, Spring Disk 1/2 ...........cccccocuee.. 3
3 | 1-643076-01 Shield, Belt 72” RH (Shown) .................. 1 43 | 103-2982 Key, L/AX3/16X3/4 ......ccovcvviiriiiiiiiien, 3

1-643075-01 Shield, Belt 72" LH ........ccccoviiiiiiiiieens 1 444 | 103-3046 Sheave, Double ...........ccoovviiiiiiiniiicns 1
4 | 3234-11 Bolt, 3/8-16 x 1 Whizlock...........c...cc...... 1 454 | 1-643393 Jackshaft ..o 1
5 | 3256-24 Washer, 3/8 SAE .......ccccoviiiiiiiieiiiece 3 46 | 103-2535 Spacer, Guard Bottom ............cccceeeveeenns 4
6 | 1-633109 Idler Pulley 6.00 Dia Flat........................ 2 474 | 103-1330 Guard, Bearing TOpP ......ccocovveriiieerciieenns 3
7 | 103-3330 Spring, EXtension...........ccccoviiiiieenn, 1 48+ | 103-8280 Housing W/Bearings ..........c.ccveevveeennnnn. 3
8 | 3290-357 Nut, 3/8-16 WhizlocK...........ccccevcvveennnen. 2 49 | 103-6404 Blade, Notched ..........cccoceeviiiiiniiienne. 3
9 1-633456 Bushing, Idler ... 2 ¢ | 103-6394 Blade, Mulching .........cccoeiiiiiiiiiiieeee 3
10 | 3256-4 Washer, 3/8 Std Flat ............ccocveeevineenne 2 103-6389 Blade, Low Lift.......ccoeeiiiiiiniiiiiiiic, 3
11 | 1-373034 Washer, PiVot.........cccccoeviiiii 8 103-6384 Blade, Solid .........cccuvviviniiiiiiiiiiiiiiiiiiinns 3
12 | 3296-39 Nut, 3/8-16 NYIOC .......eevveeeieieiiiiieeeeeene 19 103-6399 Blade, EXtreme ........cccceveeeiiiiiiiieeeees 3
13 | 32120-10 Ring, Retaining .........ccccceveiiiiiiiiieies 2 50 | 3213-5 Screw, HH 1/2-20 X 2., 3
14 | 1-513208 Washer, Spring, DisK .........c.cccceevvininnen. 1 51 | 323-11 Screw, 3/8-16 X2 1/4...............l 2
15 | 106-7159 O-FING. it 2 52 | 103-3504 Bearing, Spherical ............ccocoeeiviiienn. 2
16 | 103-2802 Washer, Spring, Disk 3/4............ccocuveee. 3 53 | 1-602913-01 Baffle Widmt, Discharge ...........cccccce..... 1
17 | 3219-6 Nut, 5/8-18 HeX.....cuvvviiiieiiiceieceen 3 54 | 322-2 Screw, 5/16-18 X 5/8........cceevivieiviinens 5

184 | 103-2544 Asm, Jackshaft Housing W/Brgs ............ 1 55 | 98-5961 Screw, 3/8-16 X 4 Gr8......cccveeeeeeiiiinnn. 1

194 | 103-2795 Sheave, Blade Drive ..........ccccoeevvieennnn. 3 56H | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 6
20 | 1-303334 Washer, 5/16 Spring, DisK.............cc....... 1 MW | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 6
21 | 1-322110 Belt Guide WIdmt............covvvvvviviiiiirinenes 1 57% | 1-603299 Roller, Anti-Scalp.......cccovveeeeiiiiiiiieeee 6

22% | 103-5693 Kit, Idler Arm (103-6528-01) 58 | 322-5 Screw, 5/16-18 X 1.......cceeeeeeeieieneii. 5

Wi/Bearings 59 | 1-642071-01 Chute, Discharge 72"..........cccccovevueunnc.. 1
23 | 32128-20 Nut, 5/16-18 Whizlock 60 | 3296-29 Nut, 5/16-18 NYlOC ......cccvvririiiiiiiceee 4
24 | 323-6 Screw, .3/8-16 X 1..cccvveeviiiiiiiceiece 4 61 | 302-40 Zerk, 1/4-20 90°......ccoviuiiiiiiiieiieeeee 1
25 | 98-5975 Washer, 3/8 Spring, Disk..........c..cccccuuuee 13 62 | 1-603805 Idler Pulley 5.06 O.D. V ......ccvviiiiieiies 1
26 | 32128-37 Nut, 7/16-14 WhizlocK............cccceuveennnee. 16 63+3| 103-9086 Kit, SpINdle ......ovveiiiiiiiiicc 3
27 | 103-1898 Screw, 7/16-14 X 1-5/8 .........ccoevvvcvveennnnn. 8 64 | 103-9074 Cutter Housing Complete..............cc.cc... 3
28 | 1-633447 ChaiN ..o 4 65 | 103-1083 Asm, Strut 72" LONG.......ccovcvvreriiieeninen. 2
29 | 3217-11 Nut, 5/8-11 HeX...oocvvveiiiieiiiieeieceen 2 66 | 103-3249 Jackshaft ASSY.......cccvieiiiiiiniiiciiies 1
30 | 3253-8 Lockwasher, 5/8 Req.Spring .................. 2 67A | 103-3259 Complete Deck ASM ........c.evveeeeeeiiiiinnnn. 1
31 | 1-633029 Spherical Rod End.........cccccoooviiiviiiennn. 2 68 | 103-3505 Seal, Double, Lip ....ccccoveeiiiiiiiiiciiiees 1
32 | 327-11 Screw, 5/8-11 X 5..cocvieiiiiiiiiiceieec 2 69 | 103-2916 Guard, TOP ...ovveviiieiiieeeee e 1
33 | 103-1073-01 Strut WIdmt, DecK.........ccocuvviriiiiininnens 2 70 | 103-5677 SPACET ...ttt 1
34 | 1-632199-01 Pin Wldmt, Deck Strut.............covevcuneenns 2 71 | 103-3506 Seal, Single Lip......cccooveiviiiiiiiciiies 1
35 | 302-19 Zerk, 1/4-28 Straight ..........cccovcveveviieenns 4 728 | 3290-357 Nut, 3/8-16 Whizlock (Type A) ............... 6
36 | 323-8 Screw, 3/8-16 X 1 1/2 ...coccvvviviiiiiiiiies 18 M | 3296-39 Nut, 3/8-16 Nyloc (Type B)........cccveenneee. 6
37 | 1-323417 Washer, Rubber..........cccccooviiiniiiinnnn. 2 738 | 98-5961 Screw, 3/8-16 x 4 Gr8 (Type A)........c..... 6
38 | 3256-3 Washer 5/16 Std Flat ............ccooceeevnnen. 4 M | 3211-46 Screw, 3/8-24 x 2 Gr8 (Type B).............. 6
39 | 1-303537 Stud, Belt Shield ..........c.ccceeviiiiiniienns 2 74 | 103-3037 Bushing, Splined.........c.cccccoooiviviiiennn. 3
40 | 103-1591 Asm, Deck (103-3032-01) W/Decals ...... 1

bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

HO X )

-7-

WWW.mymowerparts.com

Complete deck assembly excludes items #26, #27, #28, and #65 and includes mule drive belt from page 18.
Kit also includes items #12 & #25.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item #41.
Kit includes items #16, #41, #42, #43, #50, & #74.




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

67

72" DECK GROUP

66

+—Install open end
of seal outward

% 27 ) X @——41 Torqueto

2 c?\ 15 140445 fibs
A =

Torque to
55-60 ft-bs

WWW.mymowerparts.com

44 Small sheave mustbe
= s
S positioned above large
sheave as shown.

17

"
' Torque to
75-80 fi-lbs



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Item | Part No. Description Qty. Iltem | Part No. Description
1A | 103-5473 Asm, Front Frame, 52" 31 | 103-4882 Cap, Grease .......ccveeveeiieieieeee e
A | 103-5474 Asm, Front Frame, 60" 32 | 3218-6 Jam Nut, 5/8-11 (52" & 60”)
A | 103-5475 Asm, Front Frame, 72" ........cccccceevinnenne 1 3218-6 Jam Nut, 5/8-11 (727")..c.ceeviiieiiieeiinenn 6
2 | 302-19 Zerk, 1/4-28 Straight ........c.coooovvrrininnns 5 33 | 103-3528 Asm, Floorpan (103-3241-01) W/Pads
3 | 106-6572 Pad, ANtSKId ... 2 & DECAIS ... 1
4 | 1-633553 Pad, Anti SKid .........cccovviiiiniiiiieee 2 34 | 1-543511 Seal, Grease.......cccoovevveeieeiivenieenene 2
5 | 103-2084 Asm, Lever(103-2083-03)W/Grip ........... 1 35 | 103-1474-01 Caster WIdmt.......ccceevviveiiiieeiiieeeiiieene 2
6 | 1-633295 Grip, LIft LEVET ...eeviiiiieiiieiieceieeee 1 36 | 3296-51 Nut, 3/4-10 NYIOC......cceviiiiiiiiieiiiieeee. 2
7 | 103-2064-03 Arm Widmt, Deck Lift .........ccoccvvverineenns 1 37 | 1-633508 Washer, Spring DisK..........cccccovveeeninnen. 6
8 | 1-633325 Spring, COmMpression.............ccceevveeennene. 1 38 | 325-39 Screw, 1/2-13 X9 1/2....coviiiiiiiiieiiices 2
9 | 3256-24 Washer, 3/8 SAE Flat...........ccocceeevinenne 1 39 | 1-811010 PlUG .o 2
10 | 3296-39 Nut, Nyloc 3/8-16 .......cccvveerriiiiiieiinenn 5 40 | 103-2768 Guard, Seal .......cccceviiiiiiiiii 4
11 | 32151-103 E-RiNG..oiiiiiiiiiieiccee e 5 41 | 3296-23 Nut, 1/2-13 NYIOC .....eveiiiiiiiiiieeiieceeee 2
12 | 1-633068 Arm, Deck Lift .....ceoeviiiiiniieiiieeiiiiee 2 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
13 | 1-633889-01 Plate, Deck Lift........cccceerireiiiiieiniieenn, 1 43 | 103-0063 Seal, Bearing.......ccccoovveiniiiiiiiie e 4
14 | 1-632899-01 Plate Widmt, Deck Lift...........ccccevcueeennne 1 44 | 1-633585 Bearing Cone.........cccceeviiiinieeeiiieenee, 4
15 | 1-633082 Bushing, Lift Lever ........cccccooveeiiieeennnen. 1 45 | 32128-20 Nut, Whizlock 5/16-18..........cccccovvveennn. 4
16 | 1-633080 Bushing, Lift Lever ........cccccooveeiiieeennnen. 1 46 | 103-5156 AXxle, CaSter......ccooovveiiiiiiieeieeeeee 2
17 | 323-13 Screw, 3/8-16 X 2 3/4 ..cccvveeiiiiieiiie 1 47 | 103-1918 BUShING ..o 2
18 | 1-633097 Hitch Pin W/Lanyard ...........ccccooeveeninen. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.....cccvveviieeaiiieans 2
19 | 1-806005 Hairpin Cotter.........cccovviveeinieeeiieceeenn 1 49 | 32151-29 Ring, Retaining .........ccocovveeiieiiniecenen, 2
20 | 323-9 Screw, 3/8-16 X1 3/4 ....cccvvvieiiinenen, 2 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4 ............ 2
21 | 98-5975 Washer, 3/8 Disc Spring...........cccceecuvenn. 12 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
22 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvvveennnnen. 15 524 | 103-3051 Spacer, NUL........cccoeiiiiieiiieeceseee e 4
23 | 323-6 Screw, 3/8-16 X 1..coceveeviieeiiieeeiieee e 1 53 | 103-3799 Asm, Caster Wheel (Semi-Pneumatic)... 2
24 | 323-7 Screw, 3/8-16X1 1/4 ......cccovveveerieene 12 54 | 3218-2 Jam Nut, 5/16-18 ......c.ccooverveiiieiieieene 2
25 | 3256-29 Washer, 7/8 SAE Flat...........cccceeenineenne 4 55 | 103-1955-01 Weldmt, Front Lift Shaft (LH) ................. 1
26 | 1-633096 Rod, Deck Lift .....cocouveiniiieiiieeiieceeen 2 56 | 103-2013-01 Weldmt, Front Lift W/Lever(RH)............. 1
27 | 3217-11 Nut, 5/8-11 Regular (52" & 607).............. 8 57 | 1-523157 Washer, Spacer.......ccccccevvieiniiieiinnene 2
3217-11 Nut, 5/8-11 Regular (72") ......cccocuveerenen. 6 58 | 1-634439 Asm, Deck Lift Spring(52” & 60")............ 2
28 | 1-633441 Swivel, Deck Mount...........ccocceeeveeennnn. 4 103-2047 Asm, Deck Lift Spring (727") ......cccccevvnen. 2
29 | 3256-7 Washer, 5/8 Std Flat ...........c.cooovnnnnn 4 59 | 103-3527 Asm, Floorpan (103-3242-01) W/Pads
30 | 1-633064 Spring, Deck Support (52" & 60”) ........... 2 & Decals
1-643015 Spring, Deck Support (72").......cccceveennnee. 2 60 | 1-543509 Bearing Cone, Tapered Roller ............... 4

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.
A Includes frame weldment plus items #31, #34, #39, #49, #51, #55, #56 and #57.

-9-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

52" & 60" Models

72" Models

-10-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-643255 Track, Seat (4” Adjustable)..................... 1 28 | 3224 Screw, 5/16-18 X 7/8.....ccccuveevieeeeiiieens 2
103-8386 Spring, Seat Rail .........coccvveiiiiiiiiiiees 1 29 | 1-513658 BUMPET ..o 2
2@ | 103-3524 SEAL et 1 30 | 3256-23 Washer, 5/16 SAE Flat ..........cccccovennenn 10
3 | 1-543401 Spacer, Seat Track ..........cccoecveeevieeennn 2 31 | 103-4434 (111 o PR UPUUPP PRI 1
4 | 322-3 Screw, 5/16-18 X 3/4 ......ccovvvvvveiieininen, 6 32 | 323-6 Screw, 3/8-16 X L...cccvevcvivceeneeeeieee 2
5 | 103-3521 Cushion, Seat .........ccceeviveiiiiecieee 1 33 | 1-633964-03 Stop, Park Brake..........ccccovvevirieeeniinnenne 1
6 | 103-3520 Cushion, Backrest..........ccccovvveveniieeennn 1 34 | 1-633872-03 Stop/Spacer (EFI Only).......cccoevcveeerenen. 2
7 | 103-0292 Cushion, Armrest (RH).........ccccoevieeennn. 1 35 | 103-0284 Tab, Armrest Adjustment ............ccccceee.. 2
8% | 103-0291 Cushion Armrest (LH) ......ccooceeeviieennnn. 1 36 | 322-7 Screw, 5/16-18 X 1 1/2...cccveveviiieiiicenns 2
9 | 1-633859 Seat Frame .......ccccovveveiiiieeiiiee e 1 37 | 1-633349 Spring, COMPression ..........ccocveeeveieeeens 2
10 | 3256-3 Washer, 5/16 Std Flat .. 2 38 | 32124 Screw, 7/16-20 X 1.00......ccccvveeeevirnnen. 2
3256-3 Washer, 5/16 Std Flat (EFI Only) ........... 6 39 | 3296-38 Nut, NYloC 7/16-20 .......cvvevererererererreen, 2
11 | 103-7617 Asm, Frame (103-8447-03) W/Decals....1 40+ | 103-4754 Seat SUSPENSION Kit...........owv.oreeeevennne.
12 | 103-2743 Wheel/Tire Assy. (60" & 727) .......ccccueennne 2 103-4757 Kit, Rubber Stops..........
103-2744  Tire, 24x12-12 4 Ply (60°&72") ov.vveen.. 2 103-4758 Kit, Adjustment Knob
1-633992 Wheel (60" & 727)...ccccuveiiiiieiiiieeiieeene 2 41 | 107-0075 BUShING ..o 1
103-2769 Wheel/Tire Assy. (527) ...ccovveeiiieeeiiienenns 2 42 | 107-0076 SPIING ettt 1
103-2771 Tire, 24x9.5-12 4 Ply (52")...cccvcveveiiineens 2 43 | 107-3058 Catch, Seat LatCh .........ccccoevviiiiiniieens 1
1-653158 Wheel (52”) .....ooviiiiiiiiiiiiiiie e 2 44 | 3256-14 Washer, #10 STD Flat ..........ccoccvveennneen. 8
13 | 103-5254 Asm, Console (103-3665-03) W/Decals .1 45 | 32122-28 Screw, Truss HD #10-24 X 1 ........cceeeeee 4
14 | 103-4423 Asm, Seat Frame.............ccccoeeiniiinens 1 46 | 1-803075 Screw, Truss HD #10-24 x 3/4................ 2
15 | 242-50 Nut, Wheel 1/2-20 ........ccccevveiniiiiennenns 8 47 | 3290-500 Screw, Pan Head #10-24 x5/8 .............. 2
16 | 1-633293 Rod, Seat Hold-Up.......cccoovieeiiiiieninen. 1 48 | 103-3790 Latch, Cubby DOOF.........c.ceeviiieeiiieenne 1
17 | 322-5 SCIEW, 5/16-18 X L eeveveeeeeeeeeeeeeeereeeerenns 1 49 | 103-3666 Asm, Cubby .......cocociiiiiiiie 1
3225 Screw, 5/16-18 x 1 (EFI Only) ................ 5 50 | 323-6 Screw, Hex Cap 3/8 X 1 ....c.vovveveeeennnnnn, 8
18 | 323-39 Screw, 3/8-16 X 5o 2 51 | 107-3154 Nut, Push 3/8-16..........cccevevviieiniinniene 4
19 | 3296-2 Nut, Nyloc #10-24 ......cccveviiiiiiiiiceien, 8 52 | 98-5975 Washer, Spring Disk 3/8 ...........cccccoeunen. 8
20 | 3296-29 Nut, Nyloc 5/16-18 .........oeevvvieriiiieiinen. 5 53 | 107-3155 Cotter, Hair Pin Double Loop ................ 2
21 | 3296-39 Nut, Nyloc 3/8-16 .......cccuveerriieiiieiinenn 3 54 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
22 | 3290-357 Nut, Whizlock 3/8-16............ccccevvvvneennnnn. 10 55 | 325-13 Screw, 1/2-13 X3 L4 ....ccoovvieiiieen, 2
23 | 32128-20 Nut, Whizlock 5/16-18 ........c.cocoeveveeennn.. 8 56M | 103-4553 Asm, ROPS Fold Pin ........ccooviiinnnn 2
32128-20 Nut, Whizlock 5/16-18 (EFI Only)........... 12 57 | 107-3124 ClD oot 2
24 | 323-20 Screw, 3/8-16 X 3-1/4 .....ccovvvviieiinieenns 1 58 | 106-0887 KNOD ..o 2
25 | 3256-24 Washer, 3/8 SAE Flat.........cccccooevvernene 1 59 | 103-8383 Bolt, Seat Cushion...........cccceevviiiiennnnne 5
26 | 103-4469 Kit, Seat Belt........ccovveviieiiiiecrees 1 604 | 103-8436 Kit, ROPS LZ.....ccoooiiiiiiiieiicnceeeie 1
27 | 107-3083 Latch, Seat........cccooveiveiiiiiieieeceenees 1

Exmark black touch up spray paint - gloss black.

*  Not illustrated.

+ Standard equipment for EFI models. Available optional equipment for other models. Includes items shown plus seat
switch actuator, item #32 on page 26.

B Includes ROPS fold pin plus hairpin, item #53.

¢ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting

hardware, fold pivot and locking hardware, seat frame assembly item #14, catch item #43, and seat belt assembly

item #26.

Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.

-11-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

| —40

| SUSPENSION STANDARD
FOR EFI ONLY.

TRACK ORIENTATION FOR
SEAT WITHOUT SUSPENSION

-12-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

23 & 27 HP KOHLER AIR-COOLED FUEL GROUP

-13-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line.........ccoooveiiiiiiiiiicens 6 19 | 1-805005 Washer, Lock 5/16..........ccccoveviieeenineen. 4
24 | Kohler Part No. 2405002 Fuel Filter .................. 1 20 | 1-543526 Fuel Line......ccooeiiiiieneec e 1
3 | 103-1193 Clip, Loom Half .......ccoeeiiiiiiiiiiiiices 2 21 | 103-4091 Cable, Throttle/Choke.............ccccevvveenns 2
4 | 1-303335 Plastic Tie (Large).... .2 22 | 1-513592 Knob, Red (Throttle)
5 | 103-3536 Cap, Fuel Tank ........ccccovveiiiiininiieene, 2 23 | 1-513593 Knob, Black (Choke)
6@ | 103-2605 Fitting, Fuel Blkhd W/Screen................... 2 248 | 32122-30 Screw, Phillips Truss HD #10-24 x 1/2... 4
103-2784 O-RiNG .eeieiiiieeeieee e 2 25 | 1-303435 Washer, Spring Disk 1/4 ...........cccccocuee.. 4
7 | 3256-23 Washer, 5/16 SAE.........cccccooieiiiieeennnnn. 10 26 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cccccenn.... 4
8 | 103-1419 FUuel Line.....oooiiiiiiiieiiee e 1 27 | 3296-2 Nut, Nyloc #10-24 ......ccooiiiiiiiiiece 6
9¢ | 1-633023 Stud, Fuel TanK........ccoccovceeviviiicneeene, 6 28 | 103-5252 Asm, Control Panel W/Decals................ 1
10% | 103-4924 Asm, Tank Fuel (LH) ........coceivieiniinens 1 29 | 1-643312 Clip, LOOM ..o 1
11% | 103-4925 Asm,Tank Fuel (RH) ......cccccoevniiiininens 1 30 | 99-7262 Gage, FUEl.......ocoeeiiiiieie e 1
12 | 1-633347 Valve, Fuel 31 | 95-8972 Grommet ................ w1
13 | 103-4970 Fuel Line ..o 32 | 321-6 Screw, 1/4-20 X L..oooovevciicieieecceeee 1
14 | 1-633349 Spring, Fuel Tank........cccccceevvieeiniieenne, 6 33 | 32128-33 Nut, Whizlock 1/4-20.........cccccevvinieannne. 1
15 | 321-3 Screw, 1/4-20 X 5/8 .....covuveiiiiiiiiiie 1 34 | 1-513762 Clip, Loom (.50) ...eeeeiiiiieiiiieeiieee e 1
16 | 322-3 Screw, 5/16-18 X 3/4 ...cccvvvviiiiiiiiiiee 4 35 | 1-807533 Bolt, Carriage #10-24 X 5/8 .........c...c...... 1
17 | 3296-47 Nut, Thin Nyloc 5/16-18............cccceeennnnen. 6 36 | 3256-14 Washer, #10 Std.........ccccoeviereniiienieene 2
18 | 1-805004 Washer, Lock 1/4 .........ccccovviiiiiiininennn 1 37 | 1-803075 Screw, Truss HD #10-24 x 3/4 ............... 1
+ Refer to Engine Owner’'s Manual (Fuel Filter Must be 15 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
€ Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fitting & studs. LH tank also includes fuel gauge.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

. 28 HP KOHLER EFI FUEL GROUP
31

44
(N
S e

Item | Part No. Description Qty. Item | Part No. Description

1% | 103-4928 Asm, Tank EFI Fuel (RH)..........ccccceeennn. 1 27 | 1-805004 Washer, Lock 1/4.........cccccvvviiieniinineenne
2% | 103-4927 Asm, Tank EFI Fuel (LH).... w1 28 | 3256-23 Washer, Flat SAE 5/16
3 | 103-8248 Kit, Fuel Line W/Clamps..........c.ccccevunen. 1 29 | 1-805005 Washer, Lock 5/16 Hvy

4A | 1-643277 Clamp, Fuel Line 5/16...........cccoevvveennne. 4 30 | 322-3 Screw, 5/16-18 X 3/4.....ccocvveeiiiiiiiiieens 4
5 | 1-543526 Fuel, LiNe.....coooiiiiiiiiieeee e 1 31 | 103-3536 Cap, Fuel Tank.........cccoeviiiiiniiieiiiiees 2
6 | 1-603727 Clip, LOOM....oiiiiiiieiiiie e 2 324 | 1-633023 Stud, Fuel Tank ........ccccoviiiiniiiniiies 6
7 | 32128-33 Nut, Whizlock 1/4-20........ccccccevvieienineen. 4 33 | 1-633349 Spring, Fuel Tank ........cccocceeviiieiiiieenns 6
8 | 321-3 Screw, Cap 1/4 =20 X 5/8.......ccccvcuvvennnn. 3 34 | 3296-47 Nut, Thin Nyloc 5/16-18 ..........c.cccueeennee. 6
9 | 1-643241 Clip, LOOM....oiiiiiiieiiiie e 1 35 | 1-643234 Valve, Fuel Dual Flow............cccceenneen. 1

10+ | Kohler Part No. 24 050 03 Fuel Filter (Large)....1 36 | 1-303287 Plastic Tie (Small)........cccccevniriiiiieennnn. 1
114 | Kohler Part No. 393 20 Fuel Pump..........cccceeee. 1 37 | 1-643239 Fuel Line.......ooiiiiiiiiieee e 1
12 | 3290-500 Screw, Machine #10-24x5/8................... 7 38 | 321-6 Screw, 1/4-20 X L..oooovevciiieeieecceeee 2
13 | 3296-2 Nut, Nyloc #10-24 ......coccvveiiiiieeieeee. 11 39 | 103-4972 Fuel Line......oooiieiiiiieiee e 1
14 | 103-6727 Kit, Fuel Line W/Clamps..........c.ccccevunen. 1 40 | 103-4091 Cable, Throttle..........cccoocveeiiiieiiie, 1
154 | Kohler Part No. 24 403 17 Fuel Regulator......... 1 41 | 1-513592 Knob, Red (Throttle) .........ccocveviiiieennnne. 1
16A | 1-643293 Clamp, Fuel Line /4 .........cccooveivinienns 12 420 | 32122-30 Screw, Phillips Truss HD #10-24 x 1/2...4
17 | 1-643312 Clip, LOOM....oiiiiiiieiiiie e 3 43 | 1-303435 Washer, Spring Disk 1/4 ...........cccccocuee.. 4
18 | 103-4971 Fuel Line......cccoeeenee. 1 44 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cccccenn.... 4
19 | 103-2595 Connector, 1/4x 5/16................ 1 45 | 103-5252 Asm, Control Panel W/Decals................ 1
20@ | 103-2615 Fitting, Fuel Blkhd W/O Screen .2 46 | 3256-14 Washer, Washer, #10 Std...................... 2
103-2784 O-RiNG ..eeeiiiiieiiiee e 2 47 | 99-7262 Gage, Fuel
21 | 1-303022 Fuel Line......cccoovviieniiiens a1 48 | 95-8972 Grommet .......
22 | 1-807533 Bolt, Carriage #10-24 X 5/8 ...........cccue.... 1 49 | 1-513762 Clip, Loom
23 | 103-0216 Fuel Line.....ccooeiieiiceece e 1 50 | 1-803075 Screw, Truss HD #10-24 x 3/4................ 1
24 | 103-1419 Fuel Line.....ccveiieiiceeeeceeee e 1 51 | 1-303335 PIastic Tie.....covviieriieeee e 2
25 | 103-1193 Clip, Loom Half .......ccoeeiiiiiiiiiiiiicee 3 52 | 103-6915 Kit, Fuel Line W/Clamps .........ccccccveennee. 1
26@ | 103-2605 Fitting, Fuel Blkhd W/Screen................... 2 53A | 103-6711 Clamp, Fuel Line 14.5 Oetiker (Black).... 4
103-2784 O-RiNG ..ot 2
+ Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.
& Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes: tank, cap, fittings & studs. LH tank also includes fuel gauge.
A Clamps require special pliers Part No. 1-643394 (Oetiker Part No. 14100118 or Kohler Part No. 2445505) for
installation.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

-14-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
O This component is required for all 52" & 60" units and 72" units with S/N 498,999 and lower.

& This component is required for all 72" units with S/N 499,000 and higher.

-15-

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUShING......ooiiiiiiiiiieiccc 2 17 | 1-633268 Grip, Brake Lever.........ccocvevviieiiiiienns 1
2 | 1-633454 Spring, Brake Rod..........ccccoovieiiiiieennnn. 2 18 | 3234 Screw, 3/8-16 X 3/4......coovieiiiiiiiiiieens 4
3 | 1-633477 ROd, Brake........cccocvveiiiiiiiieeeieceen 3 19 | 103-2399 Pin, Clevis Spring 3/8........cccccoveviviennnn 3
4 | 1-634500 Lever (1-632489-03)W/GTip ......cceeeneee. 1 20 | 325-17 Screw, 1/2-13 x 4 (52"&60") ........cccuveennee 8
5 | 1-632217-03 Shaft, Brake ........cccccovvveiiiieiiiiiieiiieens 1 325-20 Screw, 1/2-13 X 6 (72”) .coccveeeviieeeiieeens 8
6 | 103-0352-03 Bracket, Brake (52"&60")...........cccecvrennen. 2 21 | 1481 Zerk, 1/4-28 45° (52"&60") .....cceevcvvernenns 2

103-0354-03 Bracket, Brake (72") 302-19 Zerk, 1/4-28 Straight (727)......cccccvvevenen. 2
7 | 1-523157 Washer, Spacer ........cccccevvieiiiieeenen. 220 | 103-0131 Nut, Sg. Reg. 1/2-13 UNC-2B................. 8
8 | 1-809036 Nut, Slotted 1.00-20 ..........cocveveveeieeernenns 2 & | 32128-49 Nut, Whizlock 1/2-13 (72") ...ccoovveveeenee. 8
9 | 103-0355 Band, Brake ..........cccooveviiinicnieieenes 2 23 | 3219-3 NUt, 3/8-24......ooiiiiieiecei e 8
10 | 103-6594 Spacer (Short)(52"&60")........cceevveeennnnn. 4 24 | 3290-357 Nut, Whizlock 3/8-16...........ccceeeviuviennne. 4
* | 1-633060 Spacer (Short) (727) .... wd 250 | 3253-7 Washer, Lock 1/2....
11 | 1-653381 Spacer (Long)(527&60") ........ccccevveeennnnn 4 26 | 3256-4 Washer, 3/8 Std..........ccceviiiiiniiieiieene
* | 1-633062 Spacer (Long)(727).....eeevvveeiiieeenieeeeie 4 27 | 3272-10 Pin, Cotter 1/8 X 3/4 .......oocvveieiiieen, 2
12 | 1-633102 Bearing, Flange.........ccccccevvieiiniiceninnen, 2 28 | 1-806800 Pin, Cotter 9/64 x L 1/2 ......cccoevvvivveennn 2
13 | 1-633131 YOKE i 4 29 | 322-9 Screw, 5/16-18 X 1 3/4.....cccoeevvvrvienne 6
14 | 1-633144 Pin, Trunion ..., 2 30 | 103-0384 SPACET ....eeiiiiiieeieee e 6
15 | 103-0590 Hub & Drum W/Studs, Wheel................. 2 31 | 103-0374 Retainer, Brake Band.............c.ccccocveennee. 2
* | 1-633926 Studs, Wheel ..., 8 32 | 1-808285 Pin, Clevis 3/8 X1 1/8 .....cccoevvvevveiernen. 1
16 | 3257-42 Key, Woodruff 5/16 X L.......cccceevcvveennnen. 2




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

-16-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-303105 YOKE oot 2 20 | 322-6 Screw, 5/16-18 X L 1/4......oeveveeeeeien. 4
2 98-5975 Washer, Disc Spring 3/8.........cccccevuuneen. 4 21 | 3234 Screw, 3/8-16 X 3/4...c.cooviiiiiiiieeiien, 8
3 103-4079 DaMPET ... 2 22 | 323-7 Screw, 3/8-16 x 1 1/4..................l 4
4 | 1-543017 Ball Joint (RH).....cocovviiiiiiiiiiiicen 2 23 | 323-9 Screw, 3/8-16 X 1 3/4....ccccvvvivciiiiiinens 6
5 1-603735 Bushing, Nylon (Reverse Ind)................. 2 244 | 1-803022 Set Screw, 5/16 X 5/8.......ccuveeeiiiiiiinnen. 2
6 1-603737 Bolt, (Neutral Return) ...........cccceeeeeennnnes 2 25 | 3296-39 Nut, NyloC 3/8-16......cccveieieeeiiiiiieeeeene 6
7 1-603807 Spring, (Neutral Return) ............cccceeeeenn. 2 26 | 3219-2 NUL, 5/16-24.....oveiieeeiiiiiieeee e 8
8 | 1-403180 Screw, 5/16-18x1 3/8 SP......ccovvevvveennnnn. 4 27 | 1-804524 Nut, 5/16-24 (LH) ..cocoviiiiiiiieeiiiiieeeeeee 3
9 | 32128-20 Nut, Whizlock 5/16-18.............ccccuveennene. 12 28 | 3220-2 Nut, Jam 5/16-24 ........ccovveeeiiiiiiieeeene 2

10% | 103-3457 Handle (103-3326-03) W/Grip (LH) ........ 1 29 | 3256-2 Washer, /4 ... 2
11 | 103-3458 Handle (103-3327-03) W/Grip (RH)....... 1 30 | 3256-3 Washer, 5/16 Std..........cccoevvvivciiieninnenne 4
12 | 1-632208 Arm, Pump Control.............occuveeeeeannnns 2 31 | 3290-357 Nut, Whizlock 3/8-16..........ccccvveeeeeernnee 8
13 | 103-4781 Bracket, Motion Control (LH)................. 1 32 | 3272-5 Pin, Cotter 3/32 X 1/2 ....ccoovvviiiiiiien, 2
14 | 103-4782 Bracket, Motion Control (RH) ................ 1 33 | 1-808280 Pin, Clevis 5/16 X 1......cccccceevnnnnnnnnnnn. 2
15 | 103-3064 Link, Tracking Rod ..........cccccevviiieninnen. 2 34 | 3296-29 Nut, Nyloc 5/16-18........ccevvveeeeiiiiiiieeennnn 4
16 | 1-633102 Bearing, Flanged............cccocoviviiiennnen. 4 35 | 1-323245 Spring, COMpression ...........coccvveevieeens 2
17 | 1-633152 Ball Joint (LH) ...ooocvveiiiiiiiiiiecen 2 36 | 103-3060 Knob, Tracking........cccocceveeeiiiiiiiiieeens 1
18 | 103-0407 Arm, Control Shaft............c.ccocieiiiens 2 37 | 103-4330 Asm, Tracking Rod ............coceevviieinnnen. 1
19 | 103-3456 Grip, Motion Control Handle.................. 2 38 | 103-4331 Asm, Tracking Rod ............coceevviieinnnen. 1

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
+ Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on setscrews.

-17-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

HEAVY SPRING
1.25 SPRING OD

Install open end
of seal outward

LIGHT SPRING

1.00 SPRING OD e
SERVICE SPRING
WITH ITEM #8
SPRING KIT
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8...........ccccoeveene 1 15 | 323-11 Screw, 3/8-16 x 2 1/4 (Light Spring)....... 2
2 | 302-40 Zerk, 1/4-20 (90°) ...ccocuvveeiiiieiiiieeiieeeene 1 323-11 Screw, 3/8-16 x 2 1/4 (Heavy Spring)..... 1
3 | 103-5677 SPACET ..ot 1 16 | 323-9 Screw, 3/8-16 X 1 3/4....ccovieiiiiiieiiieens 1
4 | 1-603401 Spacer, Spring (Light Spring) ................. 1 17 | 323-13 Screw, 3/8-16 X 2 3/4 ...coovieiiiiiiiiiees 1
5 | 3256-4 Washer, 3/8 Std (Light Spring) ............... 2 18 | 1-800805 Screw, 3/8-16 X 3 1/2 Gr8.......cccevvvennn 1
3256-4 Washer, 3/8 Std (Heavy Spring)............. 3 19 | 3296-39 Nut, NyloC 3/8.....oeeiiiiiiiiiiieeiecee 1
6 | 103-2627 20 | 3256-24 Washer, 3/8 SAE .... .3
7 | 106-7159 21 | 103-2916 GUArd, TOP .eveeeiiiieeiiie e 2
8H | 103-9020 Kit, Mule Idler Spring..........cccceevevveenineen. 1 22 | 103-3506 Seal, Single Lip....ccccoovieiiiieiiiieiiiees 2
9 | 1-603496 Bushing, Idler...........ccoooiiiiiiiniien, 1 23 | 32120-10 Ring, Retaining .........ccocoveeviieiiniicenen. 2
10 | 1-603805 Pulley, IdIer ..., 1 24 | 103-3504 Bearing, Spherical ...........cccoooeiiiiiienne. 2
11 | 3290-357 Nut, Whizlock 3/8-16 25 | 1-633082 Bushing (Heavy Spring) ..........cccccuveeenee. 1
12 | 1-633166 Pulley, IdIer ..., 26 | 1-653366 Bushing, Shouldered (Heavy Spring) ..... 1
13 | 103-4014 Belt, Mule Drive 27 | 323-12 Screw, 3/8-16 x 2 1/2 (Heavy Spring).....1
14% | 103-5695 Kit, Idler Arm (103-4593-03) 28 | 103-8599 Spring (Heavy Spring)...........cccooveeinne 1
WIBEAINNGS ...t 1

Exmark black touch up spray paint - gloss black.
%  Kit also includes item #19.
B Kitincludes items #5 (3), #11 (2), #15 (1), #25, #26, #27 & #28.

-18-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

Exmark black touch up spray paint - gloss black.

W@ X )+

3
*

<D0

Use a Teflon Pipe Sealant or equivalent on threads.

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
Includes items #20, #36, #50, #51.
Includes items #20, & #50.
Includes clutch and jumper harness kit item #40.
Includes jumper harness, clip and 2 plastic ties item #2.
Includes jumper harness and clips.
If your engine has the mounting bracket welded to the muffler as shown use this screw.

If your engine has an “L” mounting bracket bolted to the bottom of the muffler use this screw.

If your engine has the mounting bracket welded to the muffler as shown use hardware shown. If you engine has an

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-643315 Baffle, Engine Cooler 26 | 1-803035 Rivet, 3/16 X L/A....ccccoviiiiiiiieiiiiieeeeene 11
(25HP, 27HP & 28HP EFI)......c.cvveveee. 1 27 | 3296-42 Nut, NyloC 1/4-20......cccceeveeiieireccieeennnn 4
2 | 1-303335 Plastic Tie (23HP, 25HP & 27HP) .......... 2 28 | 103-7454-03 Bracket, Guard TOP ......ccccvreriiveeenineens 2
1-303335 Plastic Tie (28HP EFI).........ccccvcvvennnen. 1 29 | 3256-2 Washer, 1/4 Std.........cccccoeviiiniiieinnne 4
3 1-523420 Bumper, Rubber...........cccccoiiiiieins 2 30 | 3256-3 Washer, 5/16 Std.........cccccovveveviiiiiiinennns 1
4 | 322-6 Screw, 5/16 X L 1/4 ....coccvviiiiiiiiice, 1 31 | 32128-20 Nut, Whizlock 5/16-18...........cccccevveennn. 2
5 | 1-633630 GroOMmMEL.......coiiiiiiiiiieiiiee e 2 32 | 3290-357 Nut, Whizlock 3/8-16 (23, 25 & 27HP).... 14
6 | 1-603610 Washer, Spring DiSC .........ccccovcvevevciieenns 2 3290-357 Nut, Whizlock 3/8-16 (28HP EFI)............ 15
7 1-633615-03 Guard, Rear Engine..........ccccceeviviieenenn. 1 33 | 32128-33 Nut, Whizlock 1/4-20...........cevvveveveveennnns 9
8 | 1-633543-03 Strap, ClutCh..........cociieiiiiiiiiiies 1 34 | 1-633396 Clip, LOOM .56 .....oeveviiieiiiiiiiiie e 1
9@ | 103-3245 Clutch Kit (23HP) .....ooveiiiiiiiiiieieee 1 350 | 1-809108 Screw, Self Tapping 5/16-18x1.75 ......... 2
® | 103-3246 Clutch Kit (25HP & 27HP) .......oocovvvienns 1 Q | 1-809076 Screw, M6-1.0 X 45mmM ........cccovvevineens 2
@® | 103-5835 Clutch Kit (28HP EFI).....c.ccooviiiiiiiieen. 1 36 | 103-1514 Clamp, Muffler (1.38) (28HP EFI)........... 1
103-3012 Kit, Brake Pole Module..............cc.cceo.... 1 37 | 1-323236 SPACET ....eiiiiiiiiiiiiiiee e 2
10 | 1-633453 Spacer (23HP) ...ooovciiiiiiieiiee 1 38 | 1-633545 Spacer, Grommet ............cccceeeeeeiiiinnennn. 2
1-633179 Spacer (25HP, 27HP & 28HP EFl)......... 1 39 | 1-633988 Spacer, Clutch Anchor............cccoeuneeee. 1
11 | 103-3340 Asm, Shield W/Decals.............cccccecuvrenne 1 40 | 103-3247 Kit, Clutch Jumper Harness
12 | 103-1308 Shield, ENgine........cccoveeiiiiiiiiieiiiieees 1 (23HP, 25HP & 27HP) ......covirviiine 1
13 | 323-9 Screw, 3/8-16 X 1 3/4 ...cccvvvvvriiiiiien 4 % | 103-5850 Kit, Clutch Jumper Harness (28HP EFI). 1
14 | 1-634796 Shield (LH) — Subassy ........cccccoccuveeerenn. 1 41 | 3256-63 Washer, 3/16 Std........cccceeviiiiieieeeiiiins 6
15 | 1-633301 Shield, Heat .............vevvvvveviiiiiiiiiiiiiviienes 2 424 | 103-1996 Valve, Oil Drain Long..........ccccveeeeeennnee 1
16 | 3214 Screw, 1/4-20X 3/4 ......coocvviiiiiiiiiiiien, 1 43% | 103-7480 Kit, Muffler Kohler (23, 25 & 27HP)........ 1
17 | 1-643313-03 Shield, Muffler...........cccoeiniiiiiicnnnen. 1 * | 103-7483 Kit, Muffler Kohler (28HP EFI)................ 1
18 | 1-644316 Shield (RH) — Subassy..........cccccecvvvennnne. 1 44V | 9266934 Screw, 5/16-18X.5.....cccccoviiiiiiiiiiiiiees 2
19 | 1-523285 Clip, Shield........ccccooeiiiiiiiiiiicecc 2 45V | 324-2 Screw, 7/16-14X.75 G5 ......oovvvvviiiieens 2
20 | 103-3535 Kit, Cable Heat Shield...............ccccoceee. 1 46V | 3253-6 Washer, Lock 7/16..........ccccoverviieennnen. 2
21 | 322-19 Screw, 5/16-18 X 4 .....ocovvviiiiiiiiiiiee 1 47 | 33014-00 Nut, Hex M8 1.25)......ccccvviiiiiiiiiiiee 4
22 | 3214 Screw, 1/4-20 X 3/4 ......uvvevevevnenniniiininnnnns 10 48 | 1-805005 Washer, Lock 5/16 HVy.........ccccceeeeiennee 4
23 | 1-613235 Washer ... 4 49 | 98-5975 Washer, Spring Disc 3/8 ...........cccccouee. 4
24 | 323-6 Screw, 3/8-16x1 (23HP, 25HP & 27HP) .6 50 | 1-653291 GasKet.......eeeiiiiii 2
323-6 Screw, 3/8-16 x 1 (28HP EFI)................. 7 51 | 103-1513 Arrester, Spark (1.25) (28HP EFI).......... 1
25A | 3212-10 Screw, 7/16-20 X 2 1/2 .....ooovvvvviiiiienn 1

“L” mounting bracket bolted to the bottom of the muffler see a Kohler dealer for mounting bracket hardware.

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)
Kohler Part
Engine Oil Filter...........c.c.cceen. 5205002
Engine Air Filter...........c.c.ccooui. 2508301

Description

Safety Filter

2508304

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

18

ENGINE DECK GROUP (cont.)

< o
Wf\\\i\\\\“\( R

RPN NS

N \\”\ R

28HP EFl JUMPER
HARNESS ROUTING

-20-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/Decal ...........ccccceeennee 1 24 | 103-3735 Hose, Lower LH (52 & 60)..........cccceennee. 1
2 | 103-1948 Cap, Hydraulic Reservoir ............c.......... 1 103-1863 Hose, Lower (72) ....cccccoevviiriieeeniiieene.
3 | 103-1949 Gasket, Reservoir Cap. w1 25 | 103-3736 Hose, Upper RH (52 & 60)..........c..cc......
4 | 104-7836 Head, Filter .........cocoveiiiiiiiccn 1 26 | 103-3737 Hose, Lower RH (52 & 60).............c.c......
5 1-513211 Element, Hydraulic Oil Filter................... 1 27 | 103-6907 Sheave, PUMpP ......ccccooiviiiieee,
A | 1-523541 Element, Hydraulic Filter (Winter)...........1 28+ | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8.........

6 | 103-1988 Clamp, Hose (11/16).....cccccevvueeinnneennnnn. 4 29+ | 30-1710 Setscrew, Sq Hd Cup 5/16-18 x 1
7 103-1716 Clamp, Hose (17/32) ....ccuvvveeeiiiiiiieaenn, 3 304 | 1-803050 Setscrew, Sq Hd Cup 5/16-18 x 3/4....... 2
8 | 103-1826 Asm, Hose Hydraulic.... 1 31 | 5-1077 Key, Machine 3/16 SQ x 1 ...
9 | 103-1827 Asm, Hose Hydraulic...............cceevcniennns 1 32 | 1-603991 Adapter, Straight (52 & 60) ....................
10 | 103-1808 Hose, HydrauliC............cccccoviiiiiiiniennnn. 1 1-603919 Boss O-Ring
11 | 103-1806 Asm, Case Drain Hose. . 1-603992 Flare O-Ring
12 | 103-1807 EIDOW,45°. ... 1 1-633786 Elbow,90° Long (72)
1-603921 B0SS O-RiNG ....ovveviiiiiiiiciieciccen 1 1-603919 Boss O-Ring
13 | 103-1828 Adapter, Run Tee el 1-603992 Flare O-Ring
1-603921 B0SS O-RiNG ....ovveviiiiiiiiciieceiccen 1 33 | 1-633167 Pulley, Idler W/Bushing
14 | 103-1801 Adapter, Straight 34 | 103-5694 Kit, Idler Arm (103-4595-03)
1-603921 Boss O-Ring ......... W/BEANNGS ....covvieeiiiieiiiiee e 1
15 | 103-1912 Adapter, Straight 35 | 323-9 Screw, HH 3/8-16 x 1 3/4....................... 1
1-603921 Boss O-Ring 36 | 3256-3 Washer, Flat Std 5/16...........cccccveevnnen. 1
16 | 103-1799 Elbow,90°........ 37 | 3290-357 Nut, Whizlock 3/8-16...........cccceevevreenne. 8
1-603921 Boss O-Ring 38 | 103-5677 SPACET ....eiiiiiiiiiiiiee e 1
17 | 321-3 Screw,1/4-20 x 5/8 39 | 32128-33 Nut, Whizlock 1/4-20..........ccccceeviiiennnnn. 2
18 | 1-805004 Lockwasher, 1/4.... 40 | 1-633567 Sheave, ENgine .......ccccoviiiiiiiiniiiieen. 1
19 | 103-1802 EIDOW, 90°.....oiiiiieieiiieeeeeieeeeeeeeeeeeee e 41 | 103-6906 Belt, Pump Drive........c.cceeeiiiiiiiieieees 1
1-603921 BOSS O-RING ..vvveeieiiiiiiiiieieeeeiieiee e 42 | 323-8 Screw,3/8-16 X 1 1/2........cccoeeeeeeeiiil. 1
20 | 103-7262 Pump, Hydraulic.... 43 | 1-800805 Screw,3/8-16 x31/2 Gr8....................... 1
103-7441 Kit, Input Bearing .........cccccoeveeevineennnnen. 44 | 323-7 Screw,3/8-16 X 1 1/4.....coccvvviviiiiiiieens 4
103-8448 Kit, Thrust Bearing ..........ccccceeeevcvveennnnen. 1 45 | 106-7159 O-FING et 2
103-7443 Kit, Cylinder Block.... w1 46 | 13-2840 Key, 1/4 X 14 X1 U4 . ...cccoooviiiiiiiann. 1
105-6184 Kit, Overhaul Seal ............ccccvvvvvevvverennnns 1 47 | 302-40 Zerk,90° 1/4-28.....covvvveeiieeiiiiiiieeeeeeeea 1
103-2741 Kit, Shock Value...........cccccooviiiniiiininnn. 1 48 | 103-3504 Bearing, Spherical ............ccocoeeiiiienn. 2
21 | 1-603990 Connector, Straight .. ) 49 | 103-3330 Spring, EXtENSioN..........coccocvviieniiieis 1
1-603920 O-RIiNG (SAE #8) ...cccvvveiiiiiiiiiieiieee 1 50 | 321-6 Screw, HH 1/4-20 X L....cooovviiriiiiiiiiieens 2
1-603992 O-Ring (37° Flare #8).........ccccovvevcvvvennn. 51 | 3256-22 Washer, SAE 1/4 ........cccccooviiinciiiinnnne 2
22 | 103-6988 Motor, Wheel Drive ...... 52 | 103-2916 Guard, TOP «eeeeeeiiieiieee e 2
103-6996 Kit, Output Shaft & Seals 53 | 103-3506 Seal, Single Lip......ccoooveiviiiiniiiciiics 2
103-6994 Kit, Seal .......ccooiiiiiiiiii 1 54 | 32120-10 Ring, Retaining ...........ccccoveiviiniiiins 2
23 | 103-3733 Hose, Upper LH (52 & 60) el
103-3734 Hose, Upper (72) .....cccccveeiviieiiiicenien 2

Exmark black touch up spray paint - gloss black.
+ Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
A Use only for operation below 32°F (0°C).

-21-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

72" ONLY

HYDRAULIC GROUP

24

Torque to
15 ftlbs 28

-22-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

A Decal for all units except Kohler EFI.
+ Decals for Kohler EFI units only.

B Decal used on decks with type A anti scalp axles. Reference pages 3-8.

-23-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3794 Decal, Park Brake ...........ccoccueeeviieeninnnn. 1 20+ | 103-5456 Decal, Ignition/PTO LZEFI ..........c.......... 1
2 103-3979 Decal, Cutting Height ... W1 21A | 103-4930 Decal, Choke..............

3 | 107-2112 Decal, Warning Slope ...........cccocoveevnnen. 1 22 | 103-7491 Decal, Bolt Torque
4 103-6319 Decal, Check Service.........ccovvvvevevvvenennn. 23+ | 103-3679 Decal, Console Throttle
5 | 1-643222 Decal, Belt Routing ...... 24 | 98-5954 Decal, Missing Cover ...

6M | 1-323540 Decal, Roller Mounting 25 | 1-633313 Decal, Warning ..........ccceccveeveveeeicncennnnn.
7 1-633706 Decal, Deck Height ..........cccoocoiiiiieinnins 1 26+ | 103-2750 Decal, Relay/Fuse ........ccccccceeviiiiienenenn. 1

8A | 103-1798 Decal, Throttle.......... 27 | 107-2102 Decal, Rops Folding... .1
9 | 103-1145 Decal, Ultracut 52 28 | 1-633922 Decal, Anti-Scalp .......ccooevviiiiiiiiciiiene. 1
10 | 1-513742 Decal, NO Step.......cccevviiiiriiieiiiicee, 2 29 | 103-5881 Decal, Rotating Devices..............cc.ccu.e. 1

11A | 103-0262 Decal, Fuel Valve .1 30 | 1-633462 Decal, Important ........
12 | 1-513748 Decal, Guard.............eeeveveveveeveererererenennns 1 31 | 103-1146 Decal, Ultracut 60

13A | 103-3113 Decal, Lazer Model ............ccvvvvevvvvevennnns 32 | 1-403005 Decal, Danger.........ccoocvvveeeeeiiiiiiieeeeene 2
14 | 103-1147 Decal, Ultracut 72 .... 33 | 1-523552 Decal, Hyd Tank/Hot Surface 1
15 | 1-643339 Decal, Pump Belt Rtg 344 | 103-0261 Decal, Fuel Valve..........cccccccovviiiinnnnnn. 1
16 | 1-303508 Decal, Discharge Warning...........c.......... 1 35 | 103-2882 Decal, Exmark Logo.........ccccceeviivvieeenennn. 1
17 | 103-3270 Decal, 3750 RPM 1 36 | 103-9255 Decal, Console Top

18+ | 103-5177 Decal, EFl.......coceviiiiiiien 1 103-5470 Decal Kit-Air-Cooled (Including EFI)

19A | 103-4474 Decal, Ignition/PTO .........ccovviiiiiiieninen. 1

WWW.mymowerparts.com




For Exmark Mower Parts

13

24

4

ENGAGE

= Do NOT operate unless trained to safely uso

this machine.
e under the ntuence of

Do NOT operte withaut sieds,guard

ty dovioes In place and working.

the funciion of the operator pr

(07 sty st daly. o NOT

ystom

*Stop engineand remov key betors o
feing or cloaning machine and atta

« Hearng protacion s recommended.

s, and

justing
schments.

CHECK/SERVICE REFERENCE AID

toHours [3] 3] toHouRs
amouRs(T 9
N
oHouRs -
™

tonouns T 3 —naomouns

YEARLY <= o

soHoURSH < s0HouRs

veany 0 < verRLY
ey < verRLY

<=4 GREASE LUBE POINTS AT INTERVALS SHOWN.

() CHECK HYORAULIC FLUID AT INTERVAL SHOWN.
(USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL.)

EE ENGINE

[3] CHECK TIRE PRESSURE IN PNEUMATIC TIRES -

13PSI AT INTERVAL SHOWN.

SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS

EARLY <30 (UNDER ENGINE DECK)

DECAL GROUP
2\

Toavo njury of
vk o et e nd aces v stoped,

=
A WARNING

To avoid serious injury or death;
« Pick up objects that could bo thro

Y=

CUTTING
HEIGHT

wn by tho blados.

(do beforo changing directions.
or's positon:

rs out 1o neutral lock position,

Engage park brake.
Stop engine

Call 606-678-9623 or 606-561-4983

A WARNING

Operating on wet grass or steep slopes can cause sliding
and loss of control.
Wheels dropping over edges can cause rollovers, which
may resultin serious injury, death or drowning.
To avoid loss of control and possibility of rollove

Do NOT operate near drop-offs or near water.

Do NOT operate on slopes greater than 15

Reduce speed and use extreme caution on slopes.
Avoid sudden tums or rapid speed changes.
There is no roll over protection when the roll bar is down.
Always keep roll bar in the raised and locked position

and use seat bel.

{
Read and follow rollover protection instructions and warning.

BELT ROUTING

'3 SPRING WASHER
f + 4 BIBX4BOT
5 HOUNTBRAGKET
6
7 WHIZLOCK NUT
'mBEMEl
BOLTANDWASI

BE INSTALLEDAS. smm
INDIAGRAM. TORQUE NUT
@ TO 345 FT-LBS

10

3
s0HoURS aHouRs

11

Engite RPN
475050 {10 load)

25

14

IMPORTANT: Before starting

1oaa7e

27

ADANGER
COVER 5 ISSING. DO NOT OPERATE o
P15 UNIT WHEN GOVER IS NOT I PLACE

| & WARNING |

KILL RELAY
STARTER RELAY

DISENGAGE BLADE CLUTCH, SHUT OFF ENGINE
AND REMOVE KEY BEFORE MAKING ADJUSTMENTS,
'SERVICING OR GLEANING DECK.

FUEL PUMP RELAY

10 AMP FUSE 20 AMP FUSE

31

FUELPUMP  ENGINE

UirraCur60,

35

eXmark

" DANGER
KEEP HANDS and FEET AWAY
MOTION

CONTROL

=]

-24-

IMPORTANT: Bofore starting

engine, clean grass from

pump drive belt compartment.
Check more
oftenin dry
condtions.

2,

ANTI-SCALP ROLLER
ENT

FORNORMAL OPERATING CONIDITIONS PLAGE

PUMP BELT ROUTING

29

m-—4-40DTH

([ & WARNING |

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

Torque Blade Bolts to
55-60 ft-Ibs (75-81 N-m)

mr—-0DT~

1

-

AWARNING

(19mm)
GROUND CLEARANCE.

i CUTTING HEIGHT
i INCHES ()

[FOR Maxu LERS MAY BE
IPOSITIONED LOWER, BUT MUST ORATAN AMIAIN
/OF 14' (5.4 mm) GROUND CLEARANCE. NEVER POSITION|
(THE ROLLERS T0 SUPPORT THE MOWER DECK.

A WARNING

=%

HIDRALICOL- USE CALY

MOBIL 1 SAE 15W-60
SYNTHETIC ENGINE OIL
FLLTOTOP OFBAFRE

[4 caurion ]

2, skin and clothing from

23

ROTATING MECHANICAL DEVICES
CAN CAUSE SERIOUS INJURY!

- DO NOT operate without guards in place|
 Stop engine before opening cover

fac igarette
cause bty o Eiods. D0 ot R4 o 1o Moot s o
Camecons wihou propor NG, 1 even o aceidant ush it wter

immediately. Keep out of reach of children.

WWW.mymowerparts.com

Bettory cortains ks ek, Ak conct snd oy aiedove,
s, fames o sprkscould

MOTION
CONTROL

~—DRIVE WHEEL RELEASE
m< H
Do not over-tighten

-
£
N
R
¥



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

23 & 27 HP KOHLER AIR-COOLED ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 1-633652-03 Hold Down, Battery .. 20 | 1-513051 Switch, Drive Lever N.O
2 | 103-0293 Battery-12V.......ccccoiiiiiiiiiiiiiiieee s 21 | 1-303287 Plastic Tie (Small).........ccccevviiiniiicennn.
3 | 1-543792 Wingnut, NYIOC........cccooeiviiiiiiiiiiiiiccs 2 22 | 103-5218 Module, Seat Delay ...........cccoeeeviieennn. 1
4 | 1-633307 Cable, Battery (-) 40"......ccccevviiieiniiieens 1 23 | 103-0206 Switch, Ignition W/ Keys .........ccccocveens 1
5 | 1-543391 Insulator, Battery.........cccccovvveerniieeninnen. 1 24 | 1-513374 Meter, Engine HOUrS ..........cocueeiiieeennne. 1
6 | 1-800282 Screw, 5/16-18 X 7 ...ccvcvvvceeieieieenreenen 1 25 | 103-5221 SWItCh, PTO...oviiiieiereceeee e 1
7 | 3256-2 Washer, /4 Flat.........ccccovvieiniieeiiineene 2 26 | 1-633396 Clip, LOOM .69 .....oeiiiiiiiiiiiee e 2
8 | 3217-6 Nut, Hex 5/16-18 .......ccccceeviieenniiienineenn 1 27A | 103-4733 Harness, Wirng ........cccoccveeeiveeeiinnennnnn. 1
9 | 1-523415 Spring, Seat SWitCh...........ccocceeivieennne. 1 28 | 1-303335 Plastic Tie (Large)......cccccvveeriuveeinineennn 3
10 | 1-522424-03 WIdmt, Spring Mount.............ccceevueeennnnn. 1 29 | 1-523281 Cable, Battery (+) 30" .....cceevviiveeeiieeens 1
11 | 3214 Screw, 1/4-20 X 3/4 ....ooovveiiiiiiiiee 5 30 | 1-543393 Insulator, Solenoid (+)........cccceevviieeennnne. 1
12 | 32128-33 Nut, 1/4-20 WhizlocK..........ccccevvivieninnen. 6 31 | 1-633651 Bolt, Battery Hold Down.............ccccceneee. 2
13 | 103-2106 Key, Exmark LOgO........cccevnveennineeninnen. 1 32 | 103-5652 Asm, Seat Switch Actuator..................... 1
1-603511 Key, Ignition ... 1 33 | 3296-2 Nut, #10-24 Hex NyloC..........ccceeveveennnn. 4
14 | 1-513152 Switch, Seat N.C......... L 34 | 1-643275 Relay, 12V .....
15 | 1-513180 Actuator, Seat SWitch..........ccccceeeviieens 1 35 | 103-0498 Nut, Ignition
16 | 3290-500 Screw, #10-24 X 5/8 ..., 10 36 | 3256-22 Washer, 1/4 SAE ........cccccoeiiiiiiiieieeeies
17 | 1-633181 Plate, Tapped 37 | 1-807513 Bolt, Carriage #10-24 x 1/2 ..
18 | 1-816001 Fuse-20 Amp 38 | 3296-29 Nut, 5/16-18 NYIOC .......covvveeriiiiicniieenen,
19 | 1-633111 Switch, Brake N.O./N.C.......cccooviuiieenenn. 1 39 | 321-2 Screw, 1/4-20 X /2o, 1
A Use dielectric grease on all wiring harness connectors.
-25-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

28 HP KOHLER EFI ELECTRICAL GROUP

S
[=]

N
N
==
23
Vi

59
g &

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 103-4732 Harness-Wiring .......ccccooovveeviieeiiiee e, 1 27 | 103-0293 Battery-12V......cocceiiieiiiiieeiee e 1
2 | 1-633307 Cable-Battery (-) ..ocoovvveeniveeiiieeinieeene 1 28 | 1-543391 Insulator, Battery...........ccccovveeiiieeennnnn. 1
3 | 1-523279 Cable- Battery (+).....ccceevvveeinieeenieeenenn 1 29 | 1-633652-03 Holdown, Battery .........cccccveeviveeeniinnenns 1
4 | 3296-2 Nut, Nyloc #10-24 ......cccveviiiiiiiiiieie, 8 30 | 1-543792 Wingnut, NYIOC........cooviiiiiiiiiiniiieiieene 2
5 | 1-803071 Screw, Machine #10-24 x 1/2................ 4 31 | 1-633651 Bolt, Battery Holddown .............ccccceneee. 2
6 | 1-643275 Relay, 12V ......cocoiiiiiiiieeiee e 2 32 | 103-4949 Asm, Seat Switch Actuator..................... 1
7 | 103-7455-03 Panel, Fuse & ECU Mount..................... 1 33 | 103-5221 SWItCh, PTO....oviiiieierieceeee e 1
8 | 32105-20 Screw, Mach #10-24 X 2.......cccceevcvveennnnn. 2 34 | 1-303287 Plastic Tie (Small)........ccooevviiiiiinennnn. 3
9 | 3214 Screw, 1/4-20 X 3/4 ....oooveveiiiiiiiiieee 5 35 | 1-303335 Plastic Tie (Medium) .........ccocoveeiiiveennnn 3
10 | 32128-33 Nut, 1/4-20 WhizlocK..........ccccevvviennnnen. 7 36 | 1-643115 Plastic Tie (Large)......cccccveeriuveeenineennnn 2
11 | 3256-22 Washer, 1/4 SAE Flat...........ccooeeeiineenne 1 37 | 1-323229 Clip, LOOM 3/8 .....vveeiiiieiiiee e 1
12 | 1-643312 Clip, Loom 1.0....coeiiiiieiiieeiiiee e 1 38 | 1-816002 Fuse, 10 AMP ..eeeeiiiieeiee e 1
13 | 321-6 Screw, 1/4-20 X 1..ccoevcieieeieieiecceeeee 1 39 | 1-543393 Insulator, Solenoid +..........cccceevviiiennenns 1
14 | 1-643267 Indicator, Red Led..........c.cceevviiieninnens 1 40 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........ccccccun.... 2
15 | 321-2 Screw, 1/4-20 X L2 .ccocvvvieeiieiicceee 1 41 | 3256-2 Washer, 14 Flat .......ccccoerviiiicniineenns 2
16 | 3290-500 Screw, #10-24 X 5/8 .....cccvviiiiiiiiiiie 8 42 | 103-0498 Nut, IgNItIoN ..o 1
17 | 1-633111 Switch, N.O/N.C....ocovviiiiiiiiiiieee 1 43 | 3256-14 Washer, #10 .......occoeiiiieiiieeeeeeee 2
18 | 1-633181 Plate- Tapped ........ccccovvvieiiiiiiiiiceiien 4 44 | 33114-016 Screw, M8-1.25 X 16mm ........ccccevveeennne 1
19 | 1-513051 Switch, Drive Lever N.O.......c..cccvevvrennen. 2 45 | 3256-23 Washer, 5/16 SAE .........ccccvveviiiiiernens 1
20 | 103-0206 Switch-Ignition W/Keys ..........ccccocuveennnnn 1 46 | 1-513180 Actuator, Seat Switch............ccocceeeiinen. 1
21 | 103-2106 Key, Exmark LOgO........cccevnveennineeninnen. 1 47 | 1-800282 Screw, 5/16-18 X 7 ..ceevevvvieeiiieeeiiieens 1
1-603511 Key, Ignition ... 1 48+ | 103-4792 SPIING ittt 1
22 | 1-513374 Meter- Engine HoOUrs...........cccoevvieeninen. 1 49+ | 103-5225 WIldmt, Seat Spring Mount ..................... 1
23 | 103-5218 Module, Seat Delay...........cccceevvveennnen. 1 50 | 3217-6 Nut, HeX 5/16-18 .......ccoovveiiiiieiiieecee. 1
24 | 1-513762 Clip, LOOmM .50......cciiiiiiiiieeiiieeeieeee 2 51 | 3296-29 Nut, 5/16-18 NYIOC ......cccuvveeriiiiiiiienne 4
25 | 1-816001 FUSe-20 AMP ..oeeeiiiieiiee e 2 52 | 1-513152 Switch, Seat N.C.......cccoeviiiiiiiiieiiiiees 1
26 | 1-633396 Clip, LOOM .69......oiiiiiiniiiiiieiieicnieeinns 1

A Use dielectric grease on all wiring harness connectors.
+ Components not serviced individually. Service by seat switch actuator assembly, part no. 103-4949

-26-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

23 & 27 HP KOHLER AIR-COOLED ELECTRICAL DIAGRAM

JOL3INNDD
INIONT

OIONTTOS
d3LavLS

dWv 0c¢
ENIE

dilv O¢
38

N33 0
130N ——

J1IHM

AV
T

il

—
B—

3LTHA
v

N33 0
N33 0
A4S JLTHANTD X0

ol

v

v
v

NIFI 0

(39vN3

Ve HLIK N3dD (139vaN3

DivdE HLIK 0380

A
131

PVYE 0eLNDD 0dINDD
mewm‘m‘ NOLLOW H1 NOTLOW

7

LRI

Ime 11
N33 0
N33 0
me 11
Jma 11
N33 0
N33O 10
N33O 10
Jme ' 11

NI39 0
IdIA1S HIV18/3Nva0

JdIdLS HOVI8/NId

dIA1S FLTHNGRD X0

-

IdIdIS X¥18/NId

ama o

C=——341Ls X0v1a/3amn

Co———0

03
m H 03

Eﬂﬁﬁ?
30—

— A3
A3
_HEM
A3 M wﬂ_
_Hmazém

ooo
25 \%
E==)
9NV u
— IV

NOILISOd X007 WaLMN NI

Sd3\37 T04INDD HLIA 038073 Y
SIHILIAS TOSIND] NOILOW HLDA

ON3 3dIM WOSH O3M3IA SAOLIINNDD

A3d9 0L 39NVD - LMD HILINS

J0VI8/NId 0L 3INveD - NI HILINS

TNV
NV

Jma X

—— 3NV
ﬁ%z,&m
9NV

JINvel

NYL

[on°

AOTT3A

03

1310 ——

|
— — i
0 30010 3M00W
W AYTE0 LY3S
@ (0ld) HILINS INdNT 300N T08LNDD 300N
ONTON9 L 1v38 JAREUAEN AHO 1V3S
I3

133 NI a01ve3dD
HLIN 035073 ST HILIAS

El
S+I+48 1avIS 'E
A+ X V+I+8 NS 2
SINON 440 1
W DAVW, LINJAID NOILISOd
X TNINS3L

A TIYNIW3L

-27-

HILINS
old
YV OYNIWSFL
8 VNIWI3IL
L3N S TWNIWS3L
dloH
I WNIWSEL
HILINS Old ‘INION3 “33L3n 3noH A TONIWAL
LA HILINS LT1L “AYT30 Lv3S X WNIARIL
NOLLINOI AV LVIS S WNIWAL
HILINS Old ‘3NION3 ‘3313 onoH 1 WNIWAL
ALLvE g TYNIWL
0LV IN93Y 39V 1T0A ¥ TYNIWAL
SNOTLJANNDD TYNINGFL

HILIMS NOTLINGT

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

28 HP KOHLER EFI ELECTRICAL DIAGRAM

039YN3
Dive HLIM N3dD

NOTLISOd D07 WALMEN NI
SH3A3T MORINDD HLIN 03807 34¥

SHILTAS TOHINDD NOTIOW HI08
(39v9N3
P8 HLIA 03807

-28-

AV AR
13v1S ALFHVS S T0NINDD T0INDD
— NOILOW H1 NOT1OW Hd
= ONT TN WO OIM3TA SOLIINNDD
i L wmﬁ E
= = ER - = 5 ERE 2 5 S+1+8 lavis 'E
7 < 7 7 7 7 7 7 7 A+ X]| veee N 'z
I 1
XV 3NON 440 1
ONMDD .li 4
© B A3¥0 0L 3NVA0 - LMD HILINS SAVW, LINDYID NOILISOd
1370IA OL FINYS0 - NI HOLIMS
AMIS M3 O=—wwL
X IWNIWd3L
E Ll A TIVNIWIL
i HOLINS
J0LIINNDD _H 0id
INIONT JLIHDY8 P
VBN —— —H
3ma vo g TYNINNAL
— JNvD
™ S TIVNIWS3L
0 HILINS
aIonaIes AN — HOTEA NOILINOT T WNIW3L
BN Om— o [iE=]
e HILINS Old “3NIINT ‘3313 anoH A TYNIWAAL
— FNvD
9 07 - 357 @M_H@ HILIAS 1711 "AVTA0 1¥3S X TYNIWSAL
03
T8 V0 AV LdvIS S IVNIWS3L
RSB
— Il SOH HOLINS OLd “INIONA ‘3313 SNOH T WWNIWAL
IO
A¥3LLYE 8 TYNIWNAL
ﬁ 03SM 10N ¥ TYNIWAL
VDY ————( 19917
SNOT LJ3NNDD TYNIWSFL

]

VIOLE

| S BLAKK
+ S

dild
a4

Parac | p—— - 1TV

BLACK
BLACK

GREY
TAN
BROWN

(ld) HILINS
H1Md s
J[d133

BROWN
LIGHT BLLE
LIGHT BLUE
BLACK

TAN

TAN

=43

E 30010 3T00W
INAEUAEN

1NdNI 300N 0IND3 37N00W

AVTED LVES IVAEUNAEN

Y38 NI d01ve3dd
HLIN 035073 ST HILIAS

HILIMS NOILINST

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

23 & 27 HP KOHLER AIR-COOLED ELECTRICAL LOGIC SCHEMATIC

AV
T

o o = = m

3dIdLS JLTHING:

49 ‘}D““‘4wgiqo
N

JLIHM
v

v1a

AV
1dviS

Lo

N33 40

—

N33 40

I

dIdLS JLTHWNTISD X0

JdIdLS ADY78/30NV0

h0T13A
e ‘1

L1

N30 X0

NI3dD A0

3dI4LS V17 M1d

0dINDD
NOTLOW H1

N33 a0
[LE=/-AR

0dINDD
NOTLOW HY

N33 1
e ‘1

— I

[0IN3 0SB} N3 0
0LV I3 [E}

TID N9 ATHA
[38nSS33d 110} . N0

139
JEN) M oo

|
WS W EMI——] | o]

7| e é@

OIONTT0S
dFLAvIS

AL+

ENE|
dWv 0C

ENJE
dWv 0¢

A3

JdIdLS A0¥78/39NVe
03

03
03

N80 ¥

1371017
1371017

18

e

—

ONMOSO

S %DI

(0313 LON)
INISSOD S3AIM

03LI3NNDT S3dIN ﬁ

HILINS
0ld

EaN|
U M 1
(8v1s [N | [0 ]
ML ° o oAl
ﬁ\\4 S o o|X
%@H .
mgzéwj -. . ol1 "
EaN| -. .. olg
o o L ]
iz
Lo == L
B}
i I ==
(0Ld) [o o] !
HJLTD B
JId139 HILINS s+1+8 st
b A+ X | V+I+d NS 2
YIS NI , . e
SIS0 HLIN NDHS
B DA, LTI NOLLISOd
AYHO LY3S

-29-

HOLIMS
NOILINOI

WWW.mymowerparts.com

X TINTWeL

8 TNIWEL

§ TINIAL
T TNIHEL



28 HP KOHLER EFI ELECTRICAL LOGIC SCHEMATIC

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

(1ND SITONYH) NOILISOd o001
VALMEN NI S33A3T TOINDD HLIN NMOHS

039YINT FAvad HLIM NAOHS

AR AT
1dvIS ALFAYS IAved (O3LI3NNDD 1OND
, , | : TOYINDD TOYIND ONISSOYD STAIN 7
oo NOILOA H1 NOLLOW H
- - v ot ol 7
9 ° =

(03133NNDJ S3IM H

BLACK

BLACK

YELLOK

BLACK
|: BLACK
BLACK

BLACK

TAN

LIGHT BLUE
VIOLET

— 30w

DARK GREEN
LIGHT GREEN
LIGHT BLUE

[ORANGE/BLACK

— DARK GREEN

=
o
W
o
=)
s
4
=
=1

— LIGHT GREEN

——DARK GREEN
——— DARK GREEN
—— DARK GREEN

28
v - , L %u LT ouss
N9 :|W j , 0ud -
| B W ié; \_‘M#? S
2D — (N HILINS) GBYONSIO O
. 01d HLIN NADHS .
NENSIIE NvL (7))
—
L 3w o
r 7 w
A3 Hd 8 13 NV I s (N o
35713 d1d 51 fEqur) il I Y o X1 s Nu
EEoE ATHAYTE MOTBA =y B | S| NDTLINOT S W
B3 diid B3 SNV IB/INTE —— ‘%E%ME B o M | ® 3
JISSTd 10 I8 WO e j o o |y m
=Y L — = =
OTON3TOS X TYNTWN3L m
/- _ -
e SNB/AND S, =
0= L 3w S A YNIW¥3L
j 1
o v
iEY
lmw:mm Eiiujm (03
= éﬁzzz 1H9T T
SOLVIIONT
_‘T S IYNIW3L

LIGHT BLLE —
LIGHT BLLE

BLACK
VIOLE
BLACK
BLACK
GREY
TAN
BROWN
BROWN
REY
BLACK

s

HOLINS
1y38

1¥38 N1
AL HLIN NADHS

q (OLd uq
il HILND

Ll JId133n3

T WNIW¥3L
S+I+8 1ay1S €
_ A+ X | V+I+8 NS 2
INON 440 1
JDAVH, 1IN NOILISOd
e

AVHD LV3S



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-9173

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489
ALL RIGHTS RESERVED PRINTED IN U.S.A.

WWW.mymowerparts.com



